Ak

MFG. CO. INC.

For Serial Nos.
115,000 and Higher

TRACER HYDRO

Parts Manual

CONGRATULATIONS on the purchase of your new Exmark mower.
This praduct has been carefully designed and manufactured to give
you a maximum amount of dependability and years of trouble-free

operation.

If additional information is needed, or should you reguire trained
mechanic service, contact your autharized Exmark equipment
dealer or distributor,

If you need to order replacement parts from vour dealer, always
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the top front engine frame
on the right hand side of the machine and for the deck is on front
suppori pin gusset on right hand side of deck.

For ease of ardering and reference, we suggest that you record
the information requested in the following identification fable.

Tractor Model No.

Tractor Serial No.

Deck Model No.

Deck Serial No.

Date Purchased

Purchased From

Part No. 850401



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1985

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed|!

How the Program Works

1. If dealer does not have part in stock for a "down® unit at the
time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Paris Plus® shipment of six (6) line items or less.

2. Distributor ships pari(s) to dealer or customer, as requested
by dealer, same day, overnight UPS Distributor bills dealer
for part and freight charges where applicable.

3. If distributor does not have the pari(s) in stock to satisfy Exmark Parts Ptus® order, he contacts Exmark by 3:00 p.m.,
central time, with an Exmark Parts Plus® order of six (6) line items or fess,

4, If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customner, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrive in accordance
to the program. .

6. Who pays for the part and freight if it fails to arrive overnight in aceordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. Ifthe part does not arrive ovemight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part,

Due to UPS restrictions, aerosol spray paint is Considered a hazardous material and cannet be shipped via UPS next day or
Second Day Air,

Exmark Manufacturing stocks a limited supply of parts for transaxies, pumps and wheel motors. These parts can be orderad
for Next Day Air shipment but will not be guaranteed per the Pars Plus Program.




A\ WARNING

READ OPERATOR'’S OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
Decals......ccoooeeieeiieiiiiiinnnn, et 11
Electrical Diagrams .......coooivevviieee e 14
Electrical Group......ooo 13
Engine Deck Group ..., 8-9
52" Mower DecK ..o 2-3
Fiow Control Baffles....................o. L) e ————— 6
FUBL GIOUD ... e 12
Handles & Controls ... 10
Hydraulics GroUPR ..o, 7
B0" Mower Deck .. ..o 4-5



52" MOWER DECK

2 Torgue to
.\/ /3 30-35 ft-lbs.

Torque to -1
40-45 ft-lbs. a5 ]
. 77——5
7 3
P —— 4 59/
SERVICE 66
ONLY 59
67 38
SERVICE = : T~Torque to
CNLY 3540 ft-lbs.

-2.

25—— Torque to

75-80 ft-ibs,

—70




52" MOWER DECK

Ref. Qty. Ref. |- . Qty.
No. |.Part No. Description Reg'd.i | No. | Part No. Description Req'd.
1 |604960 Support, deck 612092 40 1602961 Deck, 612007 with
w/ bushings & decals.............. 1 support rods & baffle .............. 11
2 800292 Capscrew, 3/8-16 %1 ............. 12 41 |802571 Chute, discharge ................... 1
3¢ |303327 Washer, disc spring 3/8.......... 20 42 |800273 Capscrew, 5M16-18x1......... 2
4¢ |B09007 Nut, whizlock 3/8-16............... 30 || 43 |804256 Nut, nylock 5/16-18 ... 2
5 806006 Hairpin, 5/8 oo 2 44 1800270 Capscrew, 5/16-18 x 5/8 ... 13
6 303164 Spacer, blade driver ............... 2 45 |303516 Pulley, V-idler....................... 2
7 806007 Hairpin, 7/8 ..o 2 48 1809001 Nut, whizlock 5/16-18............ 8
8 513338 Washer......ooeocveveeeeeeen, 2 47 |603504 Spacer, tube...ooovoeo 1
g 513336 Bushing, deck support........... 2 48 603581 Sheave, mower drive............. 1
10 |808507 Ring, retaining {external) ........ 2 49 |803413. Spring, extension................... 1
11 1805006 Washer, lock 3/8 hvy spring... 2 50 603497 Pulley, idler......coooveevo . i
124 1373034 Washer, pivot ..o, 13 51 [803016 Screw, whizlock 3/8-16 x1.... 2
13 1811001  Zerk, 1/8 NPT (straight).......... 2 52 |804257 Nut, nylock 3/8-16 .......c.......... 2
14 1303514 Bearing, flange thrust ............. 4 53 [805260 Washer, 3/8 ..o, 2
16 1522143 Fork, caster.............. e 2 54 1513034 Bearing, pivot......cocoomveno. 4
16 |800334 Capscrew, 1/2-13 X6 ............ 2 35 1602604 Idler arm assy wibearings ...... 1
17 |805008 Washer, lock 1/2.....covvovn 2 602581 Arm, deck idier .....coevvveennnr . 1
18 [804509 Nut, 1/2-13. e, 2 56 803384 Bushing, idler pivot................ 2
19 1513547 Spacer, front caster................ 2 57 |802865 Idler arm, wibearings
20 |513648 Tire/wheel assy, 9x3504.. 2 deck drive .ooveeeeeeeve L 1
513807 Wheel oo 2 - [602867 Arm, deck drive idler............... 1
913808 Tire9x3.50-4........oovvnnn, 2 58 1811008 Zerk, 1/4-28 (90%) ..., 2
513809 Bearing..ccoveeevveeeerenn. 2 59 1800297 Capscrew, 3/8-16 x 2-1/4 ....... 4
513810 BuUshing ..c..cooovveeeeeeer 4 60 603540 Link, rear deck support........... 2
21 |612047 Cover with decal, 61 803031 Nut, torque 3/8-24 ..o, 2
(deck drive belt).........ccoco.o..., 1 62 1803299 Roller, anti scalp.................... 6
22 1602545 Cover, decK...ooeeovoii, 2 63 800807 Capscrew, 3/8-16 x4 ............. 6
23 |603576 Belt, blade drive.........o.oo......... 1 64 |603602 Bushing, roller..........o.ovvu....... 8
24 1811006 Zerk, 1/4-28 (straight)............. 3 65 1603620 Bracket, spring anchor........... 1
25 804510 Nut, 5/8-18 UNF ... 3 66 |B00BOS Capscrew, 3/8-16x31/2 ..., 2
26 [513208 Spring, disK.....oovoveeeerir, 3 67 1602911 Baffle ..o 2
27 |513207 Sheave, blade drive................ 3 88 (543678 Wingnut, nylocK...........oevo . 4
28 1303543 Bearing, ball 305K ..o 6 89 1602913 Baffle oo 1
29 1513186 Housing, bearing.................... 3 70 1804621 Housing, cutter complete
30 513188 Spacer, bearing..................... 3 {center) ...ccuvrervie e, 1
31 1513193 Seal, GUSt.oeecvee 3 604262 Housing, cutter complete
32 |808506 Snapring, 2.59 x 08TK.......... 3 (QUERN) e, 2
33 |807006 Key, woodruff#61 ... .. 4 71+ 805259 Washer, 3/8 SAE Flat............. 9
34 |603031 Spindle, outer blade............. 2 72 1603001 Rod, deck suppott............... 2
35 |603022 Spindle, center blade............ 1 73 808332 Rolpin, 14X 1112 2
36 603637 Blade, 18" diameter.............. 3 74 1803805 dlel oo i
603844 Blade, low lift.......................... 3 754 1513791 BUShING.....cocooveeeovosi 1
t |[603873 Blade, mulching.....oooveeen 3 76< 1803494  Spacer........ooooeooeoin 1
813101 Blade, Notched................... 3 77¢ 1800302 Capscrew, 3/8-16 x4 ... 1
37 513435 Washer, disc spring 1/2.......... 3 78+ 1603414  Spring, extension................ . 1
38 | 800531 Capscrew, 1/2-20 x 1 (RH)..... 3 79 1613098 Pulley, Flatidler.................... 1
39 809035 Bolt, taptite 3/8-16 x 1 ... ... 18

} Requires installation of Micro-Mulch accessory for proper mulching.
T Service only. Requires (2 €a.) 808001 Ref No. 46 and (2 ea.) 800270 Ref. No. 44, for instaliation.

< These parts are available in an idler Puiley Kit (Part No. 601806

of the referenced item number.

). Bach kit contains one item each




60” MOWER DECK

Torque to
30-35 ft-lbs. \/ 3

27 Torque to
28 | 75.80 ft-tbs,
29
l 31
72 32
<o)
23
61 34
3 4 3s
Torque to —_ 37 28
40-45 ft-lbs, _
68 &9 3g _
SERVICE/ 44 3 39
ONLY 68 40
T Torque to
SERVICE” 3540 ftibs. -
ONLY

-4 .



60" MOWER DECK

Ref. Qty. Ref. Qty.
No. | .Part No. . Description . Req'd.| | No. | Part No. Description Req'd.
1 1604847 Support, deck 612094 40 1800831 Capscrew, 1/2-20x 1 (RH)..... 3
w/ bushings & decals........... 1 41 |B808035 Bolt, taptite 3/8-16x 1............. 18
2 800292 Capscrew, 3/8-16 X 1 ............. 8| 42 (811008 Zerk, 1/4-28 (80%) ..veeeeeennnn, 2
3+ 1303327 Washer, disc spring 3/8.......... 12 43 800805 Capscrew, 3/8-16x3.5......... 2
4< 1809007 Nut, whiziock 3/8-16............... 24 44 |BO0287 Capscrew, 3/8-16 x2-1/4....... 4
5 806006 Hairpin, 5/8 ..o, 2 45 1303516 Puliey, V-idler ..o 2
6 303164 Spacer, blade driver ............... 2 46 1513034 Bearing, pivot......ocoocveei 4
7 806007 Hairpin, 7/8.....oceeeeiecveree, 2 47 |805260 Woasher, 3/8 stnd flat.............. 2
8 513338 Washer......ccoovvevrinnn, R 2 48 1803016 Bolt, whizlock 3/8-16 x 1......... 2
9 513336 Bushing, deck support............ 2 49 1800270 Capscrew, 5/16-18 x5/8 ........ 2]
10 {808507 Ring, retaining (external)........ 2 50 |602867 Arm, deck drive idler............... 1
114 1373034 Washer, pivot .........ocoooveenno., 13 6802865 Idier arm assy, deck drive
12 1303514 Bearing, flange thrust ............. 4 {with bearings).............ccoveee. 1
13 [811001 Zerk, 1/8 NPT (straight).......... 2 51 |602591 Arm, deckidler.......... e 1
14 |1822143 Fork, €a8Ster v, 2 602604 [dler arm, w/bearings.............. 1
15 |800334 Capscrew, 1/2-13X6............. 2 52 |603384 Bushing, idler pivot................ 2
16 805008 Washer, lock 1/2...ccovevnie. 2 53 |603504 Spacer,tube......cccovevvvernrenn., 1
17 1804509 Nut, 1/2-13..coviceciren 2 54 1808001 Nut, whizlock 5/16-18............. 8
18 (513547 Spacer, front caster................ 2 55 1603413 Spring, extension.........o......... 1
19 1513648 Tire/whl assy, 9 X 3.50-4 ........ 2 56 1805006 Washer, lock 3/8 (hvy spring). 2
313807 Wheel ., 2 57 |603540 Link, rear deck support.......... 2
513808 Tire 9 X 3.50-4 ..\oceerveeea 2 58 1803031 Nut, torque 3/8-24 ................. 2
513809 Beafing....c.ccooeceereveneerrennn, 2 53 1804257 Nut, nylock3/8-16 ................... 2
513810 BuUShING ccceoveiine e, 4 60 (602962 Deck, 612003 with
20 1612048 Cover w/decal (deck drv belt). 1 support rods & baffle .............. 1
214 1805253 Washer, 3/8 SAE Flat............ 15 61 603602 Bushing, roller........cccooveen..... 6
22 (543678 Wingnut, nylon insert.............. 10 62 |603299 Roller, anti scalp........cooue..e..... 6
23 (513291 Bumper, s€at.....ccoooovevevonn.. 2 63 |800807 Capscrew, 3/8-16x4 (Gr8)... 6
24 1542588 Cover, decK...cooovveeevierinnnn, 2 64 |542606 Chute, discharge.................... 1
25 1603045 Belt, blade drive........ccco......... 1 85 (800273 Capscrew, 5/18-18x 1 ........... 2
26 (1811006 Zerk, 1/4-28 (straight)............. 3 66 804256 Nut, nylock 5/16-18 ................ 2
27 |804510 Nut, 5/8-18 UNF ....coovevvenn. 3 67 1800031 Tapbolt, 3/8-16x23/4........... 2
28 513208 ° Washer, disc spring................ 3 68t (602911 Baffle..veiiceevvsieirn, 2
29 1513207 Sheave, blade drive............... 3 694 (800302 Capscrew, 3/8-16x 4 (Gr5)... 1
30 |303543 Bearing, ball 305K........o......... 8 70 1603497 Pulley, idler.....coeeeevieen, 1
31 1513186 Bearing, housing .................. 3 71 613024 Sheave, mower drive............. 1
32 1513188 Spacer, bearing......coooc......... 3 721602913 Baffle..corioiiiieee 1
33 |513193 Seal, dust.....ooooveeeeeen, 3 734 1604262 Cutter housing, {outer, cmplt). 2
34 |808506 Snap ring, 2.59 X 08TK........... 3 614025 Cutter housing, (cntr, cmplt) .. 1
35 |807006 Key, woodruff 5/8 x 3/16......... 4 74 803001 Rod, deck support.................. 2
36 803031 Spindle, outer blade................ 2 75 1808332 Rolipin, 114 x1-1/2. oo, 2
37 |603022 Spindle, center blade.............. 1 76 |603620 Bracket, spring anchor.......... 1
38 1603283 Blade, 20 1/2" diameter.......... 3 77 1803805  [TdIEF. oo 1
603661 Blade, low lift........cocoevvenn. 3 784 1513781 BUShiNG....co.ovoeeeeeee 1
¥ (603874 Btade, mulching..................... 3 79% [603494  Spacerl........oooooceeeeroe, 1
613072 Blade, Notched....................... 3 80« (603414 Spring, extension................... 1
39 1513435 Washer, 1/2 disc spring.......... 3 81 |613098 Pulley, Flatidler..................... 1

T Requires installation of Micro-Mulch accessory for proper mulching.
T Service only. Requires (2 ea.) 809001 Ref. No. 54 and (2 ea.) 800270 Ref. No. 48, for installation.

< These parts are available in an Idler Pulley Kit (Part No. 601808). Each kit contains one item each
of the referenced item number.




FLOW CONTROL BAFFLES 52" & 60"

6
Ref. . Qty. Ref. Qty.
No. {.PartNo. Description Regd. | | No. | Part No. Description Req'd.
1 1832377 Baffle Weldment RH 52" ........ 1 3 1809012 Nut, 1/4-20 WhizIoG. - eevrvrrann. 1
632235 Baffie Weldment RH 60" ........ 1 4 |807512 Bolt, 1/4-20x3/4 Carriage ... 1
2 1632375 Baffle Weldment LH 52" ......... 1 5 |800270 Screw, 5/16-18x5/8 (52" deck) 2
632237 Baffle Weldment LH 60" ......... 1 6 |809001 Nut, 5/16-18 Whizlog. - vvvvees 7




HYDRAULICS GROUP

Ref, Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Reg'd,
1 1603991 Fitting, straight connector ....... 4 19 1523221 Elbow, 45° oo, 2
603919 Boss O-RiNG ..c.cccoovvvvrvren, 1 603992 Flare O-RiNg....ccccvcovveeevivvn 1
603992 Flare O-RiNg..ouooocvvevvernn.. 1 603920 Boss O-RiNg....cocoeeveveen., 1
2 603718 Motor, wheel......oooooovo) 2 20 |803040 Nut, 3/4-16-2B slotted ............ 2
3 |603827 Clamp, hose...oveevveeeeev . 5 21 603990 Adapter, straight thread.........., 2
4 1803721 Fitting, 1/2 hosetee ... 1 603920 Boss O-RiNG oo 1
S |513510 Connector, male..................... 1 603992 Flare O-RiNG..oovveevevereeen, 4
6 |603720 Head, filter.........ccovevmvernnn.. 1 22 1603981 Hose, hydro (RH) ........ooooo...... 2
7 513211  Element, oil filter ...oovveeeo 1 23 |602750 Hose assy, case drain............ 3
8 15813167 Cap, hydraulic reservoir.......... 1 24 |603986 Hose assy, charge pump........ 2
8 523103 Gasket, hydr. tank cap............ 1 25« 1603988 Elbow, 90° .o, 1
10% 1603987  Elbow, 90°%.. ooeeeirer 1 26 602985 Hose assy, supply................... 1
11 [512166 Reservoir, hydraulic fluid ........ 1 27 (602754 Hose assy, chargeline.......... 1
12 1603826 Clamp, hos&.....ccccoveeemrnn, 3 28 [613034 Hose, hydro (LH).ccoveveevnenn 1
13 [603722 Fitting, 3/8 hose tee................ 1 29 1323241 Hose, hydro (LH).oveevvenn 1
14 1513840 Elbow, 90 ....voveeeeeer 2 30 ;809001 Nut, whizlock 5/16-18.............. 2
803921 O-RiNG e, 1 31 800252 Screw, 1/4-20x3/4 ..o, 2
15 1804255 Net, nylock 1/4-20........cooo.o... 2 32 1800292 Screw, 3/8-18 X1 ..o 4
16 |801060 Screw, 1/4-20x2panhdsit.. 2 33 1800274 Screw, 5/16-18x11/4 ... 2
17 1613042 Pump, hydro...oooveeeev ] 2 34 1809012 Nut, whizlock 1/4-20............ 2
18 |603989 Elbow, 90°. ..o - 2 35 1809007 Nut, whizlock 3/8-16............ 4
603923 O-RiNG ..o 1 36 807019 Key, woodruff1x1/4....... .. 2

37 1613073 Grip, Dump Valve

* Use Teflon Pipe Sealant or equivalent on hydraulic reservoir fittings and filter head fittings.

-7.



ENGINE DECK GROUP

|
Kohler Engine _I

- ew—

Gil Drain Plmbg.

36




ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Reqg'd. No. | Part No. Description Req'd.
1 602844 Engine Deck Weldment.......... 1 44 807259 Key, /14X 14X 1 oooeeoen, 1
2 |803040 3/4-16-2B Siotted Hex Nut ..... 2 45 [603589 Sheave,41/40D. ..., 1
3 303287 Plastic Tie ..o 2 46 804256 Nut, nylock 5/16-18 ...c..oo....... 1
4 1807019 Key, woodruff 1" x2 1/2"........ 2 47 1806258 Washer, 5/16.......o.oovvven 1
5+ 543064 Pipe nipple....ooocoveeeeerens 1 48 1323093 Spacer, neutral return ............ 1
6+ 1403124 Elbow, 90° Street.................... 1 4941601978  Kit, clutch (Warner Electric) ... 1
7 |602744 Support, tank/handle .............. 1 50 1602974 Cable assy....ccviveevvennn., 1
8 |543514 Bearing, flange, side mount.... 2 51 [800275 Screw, 5/16-18 x 1-1/2............ 1
9 |811006 Zerk, grease 1/4-28 (straight). 3 52 |303335 Plastic Tie-Large.................. 2
10 (603737 Balt, neutral return......ovov....... 2 53 1213069 Washer, 11/2° dia.ooovueven 4
11 {603807 Spring, neutral return............. 2 54 1543007 Spacer, clutch anchor............ 2
12 |803735 Bearing, nylon flanged............ 2 55 |800286 Screw, 5/16-18%6.................. 1
13 (805256 Washer, 1/4.......ccoocvevveeenn, 2 56v 800819 Screw, 7/16-20x21/2............ 1
14 303105 Yoke, adjustable................... 2 o7 1603610 Spring, disC7/16 coeeereerrinn 2
15 1804758 Nut, jam 5/16-24.........cccoeeere.. 2 58 |603808 Belt, hydro trans drive ............. 1
16 1804521 Nut, 5/16-24...c.oeeviinn, 8 88 |603778 Sheave, pUMP...ecevvceiern, 2
17 603676 VeI e e 2 60 (603609 Bushing, clutch keeper........... 1
18 |602742 Rod, controlarm........ocveenn... 2 61 1807272 Key,5mmsax25mm........... 2
19 602695 Crankweldment.........o.o........ 1 62 1603402 Spring, extension .................. 1
20v 1809056 Screw, 3/8 x 3/8 sckt hd shid., 2 63 1602521 Idler arm assy, w/bearings
21 1805259 Washer, 3/8.......ccocvveeveeenan, 2 (engine deck) ......ccecvrirnenen.. 1
22 |B06003 Hairpin, cotter........oovevvvnnnn. 4 602458 Arm,idler.....ocvvveeeeeeeinnnn, 1
23v 1809057 Screw, 516 x 3/4 sckt hd shid 4 64 (603843 Pulley, idler. ..o, 1
24 1603903 SPaCer...cccovireceeiiveiereirann 4 65 (603496 Bushing, idler.......coocvvverinin, 1
25 |602671 Arm, control (RH) ....ocovverene..n. 1 66 |807517 Screw, 3/8-16x 1-3/4............ 1
26 1602673 Arm, controt (LH) ....occevrvnrne.. 1 67 1603044 Bushing, idler pivot................ 1
27 |800274 Screw, 5/16-18 x 1-1/4........... 2 68 |373034 Washer, pivot......ococeeenno, 1
28 [805257 wWasher, 5/16...c.ccoevveeeinnn. 4 69 |805006 Washer, lock 3/8 (heawy)........ 1
29V |809058 Screw, 10-24 x 3/4 sckt hd..... 2 70 1800298 Screw, 3/8-16x21/2.............. -1
30V [803022 Setscrew, 5/16-18 x 5/8.......... 2 71 1602438 Hitch, widmnt.....o.ooovooveve 1
31 1808280 Clevis pifi.ceeeeeeeeeeeerer, 2 72 1809012 Nut, whizlock 1/4-20................ 4
32 1803693 Spring, extension.................... 2 73 1804256 Nut, nylock 5/16-18................. 4
33 (805257 Washer, 5/16......cccovvovrrnn, 10 74 1809001 Nut, whizlock 5/16-18............ 24
34 1800271 Screw, 5/16-18 X 3/4 .............. 12 75 (800275 Screw, 5/16-18 X 1-1/2........... 3
35 1800292 Screw, 3/8-16X1.oveeererennnn. 2| 76 {809007 3/8-16 Whizlock Nut................ 5
36 |603627 Tire and wheel assembly........ 2 77 611022 Belt/Shield Kit (60")................. 1
603763 Tire only...oooeceeeeeeereeerrnn 1 603306 .Belt/Dk Drive (60" .................. 1
B03715 RIMONY .o, 1 611023 Belt/Shield Kit (52")................. 1
37 [513011  Nut, wheel we.oeveeeeeire, 8 €03306 Beit/Dk Drive (52"} .....cven....... 1
38 |806800 Pin, cotter...ocovvereremro, 2 78 1513034 Bearing, pivot......co.oveeevnn, 2
39 1602997 Hub, 4 bolt (taper) ................ 2 79 1601000 Hitch, Sulky......oooovvveerre, 1
Use Anti-Seize Compound on 80 |B05005 Washer. lock 5/16 (heavy)..... 4
tapered bore of hub 81v 803050 Setscrew, 5/16-18 x 3/4 ... ... 4
40 1803045 Screw, whizlock 3/8-16 x 3/4.. 8 82 |303334 Washer, spring disc 5/16........ 4
41 800016 Bolt, tap 5/16-18 x 1 1/4......... 2 83 805259 Washer, 3/8 SAE Flat............. 1
42 1613089 Anchor, Spring ...c.covveeeveevnn.. 2 84+ 1543233 Cap 3/BNPT Hex......oooco. 1
43 1603469 Standoff, clutch............coooooo.. 1

* Use Teflon Pipe Sealant or equivalent on threads,
v Use (Part No. 840022) Pro-lock, nut type (.5 mi tube) on threads.

% For units with Serial No.'s 87,765 or lower, replace electric cittch with Clutch Kit, Part No. 601979,
This kit includes the new Wamer clutch and the necessary parts to install this kit to your unit.




HANDLE AND CONTROLS

Ref, Qty. Ref. | Qty.
No. | Part No. Description Req'd. No. | Part No. Description Reg'd.
1 1602740 Handle widmnt, hydro............ 1 25 |804252 Nut, nylock 10-24........cocovo 2
2 1303097 Grip, handle......coovvoo, 2 26 |613055 Pin, Clevis..ooeeeeveereeve, 2
3 |602771 Latch, hydro drive lever (LHY... 1 27 1612081 Housing weldment.............. 2
4 1602772 Latch, hydro drive lever (RH).. 1 28 1804507 Nut, 3/8-16..coceeoereoi, 2
S |303019 Grip, vinyltatch oo 2 29 (613058 Rod, brakelever...........ooo. 2
6 [303435 Washer, disc spring 14 .......... 4 Use Anti-Seize Compound on
7 |804255 Nut, nylock 1/4-20......c..... 2 threads
8 1603336 Choke control push/pull .......... 1 30 800257 Screw, 1/4-20x 1-3/4 ........... 2
9 1513592 Knob,redball........ooovooo 1 31 (809007 Nut, whizlock 3/8-16 ............. 4
10 (603199 Throttle control ..o 1 32 1800292 Screw, 3/8-16X 1. 3
11 1602839 Drive lever (RH) ..ooocoovvonnvn . 1 33 603175 Knob, 1-3/8 ..co.oeevreerr 1
12 1602837 Drive lever (LH)....ocoooovvnnn 1 840022 Pro-Lock, Nut Type (.5 ml tube)
13 1800256 Screw, 1/4-20 X 1-1/2............ 2 Use on Knob Threads
14 1302138 Lever Weldment - OPC (RH)Y.. 1 34 1602733 Lever, shifter.......ccoov oo, 1
15 [303365 Bushing, Rylon.......coovooovn 1 35 (800293 Screw, 3/8-16 x 1-1/4 ... 1
16 |303364 Rod, connecting.................... 1 36 |603730 Plate, shifterlever................. 1
17 1303369 Bushing, flanged .......... TN 1 37 (323245 Spring, compression............. 2
18 1802507 Lever (OPC).ooveroveo, 1. 38 1603716 Washer, friction................... 1
840023  Pro-Lock Retaining 1 (.5¢c Tube) 39 800277 Screw, 5/16-18X2.............. 2
Use on inside bore of OPC Hub 40 800251 Screw, 1/4-20X5/8. ..o 2
(See Operator's Manual) 41 (804256 Nut, nylock 5/16-18............ 2
19 1803322 Setscrew ..o 2 42 |603700 Rod, speed confrol.............. 1
840022 Pro-Lock, Nut Type (.5 mil iube) 43 1804758 Nut, jam 5M16 ..o 1
Use on sefscrews 44 1303105 Yoke, adjustable................. 1
20 303363 Actuator Spring ... 1 45 |B0B280 Pin, cleviS.coooooooeeviiii 1
21 |807513 Screw, 1024 X 4/2 .. 2 48 |806003 Hairpin, cotter ...................... 3
22 1323244 Washer, friction ... 2 47 |805257 Washer 516 ....ocooovoi 1
23 1603748 Bushing, drive lever ............... 2 48 1303327 Washer, spring disk............ 4
24 1809012 Nut, whizlock 1/4-20........... 4




KEEP ALL PEOPLE OUT
OF AREA WHEN MOWING,

THROWN OBJECTS OR
BLADE CONTACT CAM CAUSE
SERIQUS INJURY QR DEATH,

OPEN BELT DRIVE!
STOP ENGINE BEFORE
REACHING UNDERNEATH

\1

22~

DECALS

80 XOF QPERATE WITHOUT
DISCHARGE DEFLECTON OK
EXTIRE CAASS COLLECTION
STSTEM N PLACE, OO maT
REMGYE CRASS CATCHER UNTIL
PULADES NAVE STOFPED, —

12

7

6~

NEUTRAL
Locx

§

A WARNING

an'

AJustagnT

AO8 Seluial 24EE AP POm,
IMLMCLAE Pt il N, JeuT MACY S ATE W PTG feOwm
2% — mmm.;::hm ELC e
CUTTING AZIGAT A3JUSTN AT ’ N om
M L3 g N —_
iEE:E: " N R
o in e | et ) wasvTim i e
p— 3
e e i1 Srean=
{1a3edt — \
ALLDW ENGIRE O g
13 COOL FOR 2
MIKUTES BEFORE FAST
REFUELING j
SLOW
Of =
-
THROTTLE

W

b |1

A WARNING

nae?

BATTERY CONTAINS SULFURIC AGID, AVOID CONTACT
AND ALWAYS SHIELD EYES. FACE, 5KIN AND CLOTHING
FROM BATTERY. CIGARETTES, FLAMES DA SPAAKS
COULD CAUSE BATTERY TO EXPLODE. X NOT CHARGE

DR USE BOOSTER CABLES OR ADJUST POST CONNECT-
1ONS WITHOUT PROPER TRAINING. IN EVENT OF AN
ACCIDENT FLUSH WITH WATER AND CALL A PHYSICLAN
IMMEDIATELY. KEEP OUT OF REASH OF CHTILDRAEN,

AYDRALLK Of, AESERYOH
e o
SYNTHETIC ENGINE O,

FILL TS TOP OF BAFALE
L)

COMMERCIITS 2 oty
(BT, GO — 6

S

L 3TRIVANTACESSS LT

~17

24

L

| 3
AWARNING )

Use Only Exmark Riding
Attachments. Use of Other

LU
[T
TICT ey D
EIAMTewr 1w
Lo vy

BELT ROUTING

i

i

A GAUTION
MUFFLER AND

SHIELDS MAY
EXCEED 134°F
313P ek

Ty

JCit 2 PROCUCT EAANDE MOWSTE
WYRCH 1T 44 0OCALTSE OLADRY POrion
00 NOT OFFAATE WAy :uun:;u_l_u_n

11

9w

ex“\a;x' lﬁj&% —20

CRIVE WHEEL RELEASE

)

ad e
Cre?tdemagl'ﬁﬁ;‘;g?:; thrqgi{ion  A—
Resulting in Injury. ., 1g~—"
DO NOT cvsa-mmﬂ:‘ B
Ref. ‘ Qty. Ref. Qty.
No, [.Part No. Description Reg'd. | [ No. | Part No. Description Req'd
1 1543774 Decal, Danger........ocoevevii. 1 13 |303517 Decal, Belt Drive..oveoooo 1
2 |513739 Decal, Ignition ......oocoerveviinn, 1 14 1303520 Decal, Tri-Vantage................ 1
3 |543631 Decal, Throttle.....ouoovevei., 1 15 (303293 Decal, 2 Minute Cool............... 1
4 |613100 Decal, BeltRoute ..o 1 16 |613050 Decal, Commercial 60 ........... 1
5 |543626 Decal, Mower Switch............... 1 17 |513890 Decal, Hydraulic Tank............ 1
6 1303102 Decal, Neutral Lock................. 2 18 |613044 Decal, "Swash" (large) TTH.... 1
7 1603804 Decal, Shifter......occoocoeeroo 1 19 |603845 Decal, Drive Wheel Release... 1
8 (403132 Decal, Commercial 52............ 1 20 613049 Decal, “Swash" (small) TTH.... 1
9 1303481 Decal, Carbon Monoxide........ 1 21 1543660 Decal, Mower Deck................. 1
10 {603350 Decal, Instructional.............. .. 1 22 1303508 Decal, Discharge Warning...... 1
11 513746 Decal, Muffler ... 1 23 1403005 Dangerlabel.......ooccovi 2
12 513747 Decal, Battery................... 1 24 1403143 Decal, Sulky Warning ... 1

-11-



FUEL GROUP

—

2

1
3
4

Ref. Qty. Ref, Qty.
No. | Part No. Description Reqg'd No. | Part No. Description Reqg'd.
1 801062 Screw, 1/4-20X 3o 2 8 |513645 Bushing, fuel........... SR 1
2 1513508 Cap, 935 1 9 |B03776 Hose, fuel..ovveoo 1
3 1303465 Strap, 5 gal. fueltank............. 2 10 1303197 Filter, fuel ..o 1
4 543792 Wingnut, nylock 1/4............... 2 11 1543649 Hose, fuel..oooeeeeee 1
5 543364 GastanKe...ooo 1 12 1543277 Elbow, fueltank ... 1
6 |303077 Clamp, fuelling.................. 6 13 (303306 Hose, fuel....ooeveeee 1
7 |B03770 Valve, fuel ..o 1 14 1303315 Pad, fueltank......oooovov 2

-12.




ELECTRICAL GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |603479 Battery, 12V manifold........... 1 24 1603434 Clip, fuse blocK..u.ooviv . 9
2 1803814 Strap, battery holddown ......... 1 25 800256 Screw, 1/4-20 x 1-1/2.............. 1
3 807512 Bolt, carriage 1/4-20 x 3/4 ..... 2 26 |804255 Nut, nylock 1/4-20....cco . 1
4 |803037 Nut, retaining 1/4-20............. 2 27 1323436 Module, Safety Interlock ......... 9
S |603760 Switch, push button.............. 1 28 |513762 Clip, 1/2” LOOM. e, 1
6 1303164 SpPaCer....ooovovveeoeeooo, 2 29 603491 Wire, ground (module) ........... 1
7 1800271 Screw, 5M6-18 X 3/4 ... 2 30 |303372 Operator Control Switch......... 1
8 |543391 Insulator, Battery + ............... 1 31 1803034 Palnut, 9/16-18..cocooovnrv, 1
9 543390 insulator, Battery - 4 32 1303335 Plastic tie, (large) ................... 1
10 |805506 Washer, lock 5/16 33 |303287 Plastic tie...cuevvcoeerreo 3

(internal tooth) ...ocooooovvi, 2 34 1800251 Screw, 1/4-20 X 5/8....ooo.. 1
11 1543767 Wire, ground...............o.oooo. 1 35 1543018 Switch, toggle........ooeveeeeoo, 1
12 1603105 Cover, battery debris............. 1 36 1513374 Meter, engine hour................ 1
13 |805256 Washer, 1/4Flat............._ 3 37 1543070 Switch, ignition .................. 1
14 [803038 Wingnut, 1420 ... 2 603511  Keys, ignition.....ccceve oo 1
15 603488 Wire, battery to starter (+)...... 1 38 1809012 Nut, whizlock 1/4-20............. 5
16 543393 Insulator, solenoid ... 3 39 (809001 Nut, whizlock 5/16-18........... 2
17 1543286 Grommet.....coooooov oo 1 40 603727 Clip, 9/16" toom........oovoo . 2
18 |513053 Wire, battery to solenoid (+)... 1 41 1543084 Wire, starter solenoid ... 1
19 513075 Switch, 12V solenoid ... . 1 42 1800292 Screw, 3/8-16 X 1. 1
20 :800250 Screw, 1/4-20x1/2.......... 2 43 |808007 Nut, whizlock 3/8-16............. 1
21 613010 Harness, engine deck............ 1 44 18002581 Screw 1/4-20x5/8......... . 1
22 1613098 Harness, wire console.... 1 45 804255 Nut, 1/4-20 Nylock .............. 1
23 816001 Fuse, blade 20 amp........... 2

-13.



ELECTRICAL DIAGRAMS

SOLENQID
SWITCH TRANSMISSION SWITCH
NORMALLY OPEN
OWGE BROWN !II:I
S BROWN l
LT Lc:;:o—-——ucm BLUE—-‘“—-‘—’ R ?ROM
# BLACK ENGINE
B DARK BLUE —————
L mm
-———E:D-—-—-—ORANGE
VIOLET
%——g—m VIOLET 34 -
CLUTCH Mb—m-—@-—mu rep—o SOLENOID (POSITIVE)
GROUND FUSE
HOLDER
Engine Deck Wiring Diagram
NOTE: All connectors are viewed from the wire input side of the connector.
OPC SWITCH
NORMALLY OPEN
? ? CLUTCH
SAFETY oo e )
INTERLOCK & . Jpp——
MODULE 2 E g ;T; HOUR :"::f_ \— FUEL VALVE
1 . W METER =G SMART SPARK
2 & L
£ ORANGE 077+ IGNITION SWITCH
I - DARK BLUE— ]~ -
) = ;:;iﬁ{wﬁ - BLACK
Be— LOr— nrack ] m‘:;;( postmon  RCUTT
LIGHT BELUE
% RED F WHITE T OFF Enomm
8 l—Bm— DARK BLUE ORANGE ENGINE kL2
ORANGE i BATTERY
——m——{am——“mﬂE WHITE ON FUEL VALVE
- YELLOW SMART SPARK
FEe———— orance ORANGE —] P —
. START | sranr zﬁ%’gg‘

Console Wiring Diagram
NOTE: All connectors are viewed from the wire input side of the connector.

-4 -



SERVICE RECORD

Date

Description of Work Done

Service Done By

_ 15




SERVICE RECORD

Date

Description of Work Done

Service Done By

-16 -




NOTES



SEE EXMARK'S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z

EXPLORER
EXPLORER II
TURF RANGER
TURF TRACER HYDRO
VIKING 3-SPEED
VIKING HYDRO
METRO
SELF STEERING SULKY
GRASS CATCHER

MICRO-MULCHING ACCESSORY

EXMARK MFG. CO. INC. PART NO. 850401

INDUSTRIAL PARK BOX 808 {402) 223-4010 _
BEATRICE, NE. 68310 FAX (402) 223-4154 @]fk
ALL RIGHTS RESERVED PRINTED IN U.S.A, ®

MFG. CO. INC,




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 


